

Birmingham Children's Hospital
 NHS Foundation Trust
 Medication Formulary-
 Alphabetical List- January
 2018 update

General USE- No restriction

Restricted USE- see notes.

For drugs not on this list please complete a patient specific non-formulary form before prescribing

http://solitaire.zion.matrix.local/sites/solitaire.zion.matrix.local/files/document_files/patient_specific_formulary_request_form_v1_0_0.doc

Drug	Formulary Information or Restrictions
5- Hydroxytryptophan capsules (unlicensed)	
Abatacept	Added 18.09.12 Restricted To Third Or Fourth Line Treatment For Juvenile Idiopathic Arthritis. Individual Funding Must Be Agreed Before Supplying.
Acetazolamide Injection	
Acetazolamide M/R Capsules	
Acetazolamide Suspension	
Acetazolamide tablets	
Aciclovir Suspension	
Aciclovir 3% Eye Ointment	
Aciclovir 5% cream (ZOVIRAX)	
Aciclovir Injection	
Aciclovir tablets & dispersible tablets	
Acidophilus Extra 4 Capsules (unlicensed)	
Acitretin	
Adalimumab	For luminal or fistulising Crohn's disease (severe) unresponsive to, loss of response or intolerant to Infliximab or Infliximab is contraindicated and not amenable to surgical treatment; for induction of remission and maintenance therapy (licensed in adults for this indication, paediatric license awaited) Gastroenterology consultants (added July 2010). NICE TA040
Adalimumab	Rheumatology only subject to PCT funding, for JIA 17.02.09
Adapalene 0.1% Gel & cream	
Adenosine 6mg/2ml Injection	
Adrenaline Injection, miniject & syringe	
Aerochamber Child With Mask (Yellow)	
Aerochamber Infant With Mask (Orange)	
Aerochamber Standard With Mask (Blue)	
Aerochamber Standard With Mouthpiece (Blue)	
Albendazole Tablets	Needs microbiologist approval
Albright's BCH Oral Solution (unlicensed)	
Albustix Reagent strips	
Alemtuzumab Infusion	
Alfentanil Injection	
Alimemazine syrup	
Alimemazine tartrate tablets	
Allopurinol 100mg Tablets	
Allopurinol 100mg/5ml Suspension	
Alphosyl 2 in 1 Shampoo	
Alteplase injection	
Aluminium Chloride Hexahydrate 20% solution	
Amiloride tablets & SF Solution	
Aminophylline 250mg/10ml Injection	
Amiodarone 150mg/3ml Sterile Concentrate	
Amiodarone tablets & suspension	
Amisulpiride tablets & solution	CAMHS and FTB use only.
Amitriptyline tablets & solution	
Amlodipine oral solution (unlicensed)	UL
Amlodipine tablets	
Amorolfine HCL Nail Laquer Kit 5% 5ml	
Amoxicillin Capsules	
Amoxicillin Injection	
Amoxicillin Sachet	

Amoxicillin Suspension	
Amphotericin Injection	
Amphotericin Liposomal Injection	
Amphotericin Suspension	
Anakinra	Rheumatology only for systemic onset JIA, 3rd/4th line treatment. IFR to be approved. Added March 2013
Anti-Thymocyte Globulin (Equine) 250mg/5ml Injection	
Anti-Thymocyte Globulin (Rabbit) 25mg/5ml Injection	
Anusol cream & ointment	
Anusol HC cream	
Apraclonidine 0.5% Eye Drops (With Preserv)	
Apraclonidine 1% Eye Drops (Preserv-Free)	For Short Term Use When Resistant To Other Medications
Apraclonidine Eyedrops 0.5% And 1%	
Aprepitant Capsules & Sachets	Restricted To Haematology And Oncology.
Aprotinin 500,000units/50ml Infusion (Unlicensed)	Restricted to cardiac surgery/ ECLS patients
Aqueous Cream BP	
Arachis Oil BP	
Aripiprazole 400mg depot injections (intramuscular)	CAMHS and FTB use only.
Aripiprazole 9.75mg injection (intramuscular)	CAMHS and FTB use only. Part of rapid tranquilisation guidance. Added Nov 2013.
Aripiprazole orodispersible tablets	CAMHS and FTB use only. NICE TA213
Aripiprazole Solution	CAMHS and FTB use only. NICE TA213
Aripiprazole Tablets	CAMHS and FTB use only. NICE TA213
Asfotase Alfa	Paediatric-onset hypophosphatasia. NICE HST approved Aug 2017.
Aspirin 300mg Dispersible Tablets	
Aspirin 75mg Dispersible & e/c Tablets	
Atenolol tablets & SF syrup	
Atomoxetine capsules	CAMHS and FTB use only. NICE TA098 ADHD
Atracurium Injection	
Atropine Injection	
Atropine Miniject	
Atropine SF Solution	
Atropine Sulphate	
Avamys (Fluticasone furoate) nasal spray	2nd line treatment of allergic rhinitis in 6 years and above. Added Dec 2013.
Aveeno Bath Oil	
Aveeno Cream	
Azarga eye drops (contain Brinzolamide and Timolol)	replaced Cosopt Jan 2011
Azathioprine	
Azathioprine suspension	
Azathioprine tablets	
Azithromycin 1.5% Eye Drops (Preserv Free)	
Azithromycin tablets & Suspension	
Baclofen Intrathecal Injection	
Baclofen SF Liquid	
Baclofen Tablets	
Balanced Salts solution	eye department only
Balneum Bath Oil	
Balneum Plus Bath Oil	
Balneum Plus Cream	
Basiliximab 20mg Injection	NICE TA099
BCG Intradermal Vaccine (With Diluent)	
Beclometasone Easi-Breathe Inhaler QVAR all strengths	Second line, Clenil is preferred brand
Beclometasone 200microgram Dry Powder Inhaler	
Beclometasone 50microgram Aqueous Nasal Spray	

Beclomethasone CFC-Free Inhalers Clenil Modulite all strengths	First line, Clenil is preferred brand of CFC free inhalers. All new new starter to use Clenil, patients admitted
Beclomethasone CFC free inhalers QVAR all strengths	Second line, Clenil is preferred brand. NICE TA131
Bendroflumethiazide 2.5mg Tablets	
Benzydamine 0.15% Oral Spray	
Benzydamine Oral Rinse	
Benzyloxyphenol Injection	
Betamethasone (and with Neomycin) eyedrops	
Betamethasone 0.025% cream and ointment (BETNOVATE RD)	NICE TA081
Betamethasone 0.05%, Salicylic acid 3% ointment (DIPROSALIC)	NICE TA081
Betamethasone 0.1% cream, ointment and scalp application (BETNOVATE)	NICE TA081
Betamethasone 0.1%, Cloquinoxol 3% cream and ointment (BETNOVATE-C)	
Betaxolol 0.25% Eye Drops (With Preserv)	
Bevacizumab	Pre-filled syringes. Ophthalmology use for Aggressive posterior retinopathy of prematurity, Neovascular Retinopathy, Adjunct to glaucoma surgery, Neovascular glaucoma and Corneal vascularisation. Approved 16.09.14
Bevacizumab & Irinotecan	Third and subsequent line therapy of Progressive / recurrent Low Grade Gliomas of childhood. Approved 17.06.14 for this indication only.
Biotin tablets & Injection (unlicensed)	
Bisacodyl tablets and suppositories	
Bleomycin Injection	Amended June 2013 also for 1st line microcystic lymphatic malformations, venous malformations with no injectable spaces and 2nd line venous malformations that failed to respond to 3% STS.
Botulinum Toxin Type A 500 unit vial - DYSPORT	For focal spasticity. Added June 2013 persistent dribbling in cerebral palsy.
Brimonidine 0.2% Eye Drops (With Preserv)	
Brivaracetam Oral Solution	For patients over 16 years old only. Added April 2016.
Brivaracetam Tablets	For patients over 16 years old only. Added April 2016.
Bromocriptine 1mg and 2.5mg tablets	
Budesonide Inhaler all strengths	NICE TA131
Budesonide respules	
Budesonide resules	For Oesophagitis not responding to diet/ fluticasone.
Budesonide Turbohaler all strengths	NICE TA131
Bumetanide tablets	
Bupivacaine	
Bupivacaine Epidural	
Bupivacaine With Adrenaline	
Busulfan Infusion	
C-1 esterase inhibitor	
Cabergoline	
Caffeine citrate	
Calamine Lotion	
Calcichew D3 chewable tablets	
Calcichew D3 Forte tablets	
Calcipotriol Cream DOVONEX	
Calcitriol Capsules	
Calcium Folate Injection	
Capasal shampoo	
Captopril 25mg/5ml Oral Solution (unlicensed)	UL
Captopril 5mg/5ml Oral Solution (unlicensed)	UL
Captopril tablets	
Carbamazepine Chewable Tablets (Tegretol)	
Carbamazepine Liquid (Tegretol)	
Carbamazepine M/R Tablets (Tegretol Retard)	
Carbamazepine Suppositories (Tegretol)	
Carbamazepine Tablets (Tegretol)	

Carbimazole Tablets	
Carbomoylglutamate (IMD consultant only)	
Carboplatin Infusion	
Cardioplegia HIGH STRENGTH solution (IS839)	for delivering cardioplegia to arrest the heart in open heart surgery procedures(licensed indication)(no prescriber restrictions) Nov 2009
Carmellose sodium eye drops	
Carmustine Infusion	
Carvedilol 3.125mg & 12.5mg tablets	
Caspofungin	Approved for Haematology And Oncology Unless Micro Approved For Other. Added May 2006
Cavilon Durable Barrier Cream	
Ceanel Concentrate shampoo	
Cefalexin capsules, tablets & suspension	
Cefixime Tablets And Suspension	For Prevention / Amelioration Of Diarrhoea Associated By Irinotecan Treatment That Is Not Responsive To Loperamide (Oncology And Haematology Consultants) April 2010. And 3rd line treatment for oral exacerbation in penicillin allergy in CF patients. See CF Guidelines approved July 2013.
Cefotaxime Injection	
Ceftazidime Injection	
Ceftriaxone Injection	
Cefuroxime 5% Eye Drops (Preserv-Free)	
Cefuroxime Injection	
Cefuroxime Pre-Filled Syringe For Intracameral Use	Ophthalmology Use Only. Antibiotic Prophylaxis Following Intra-Ocular Surgery. Brand Name Catacef. Added Feb 2011
Cefuroxime Pre-filled syringe for Intracameral use	Ophthalmology use only. Antibiotic prophylaxis following intra-ocular surgery. Brand name Catacef. Added Feb 2011. See procedure for supply and user guide.
Cetirizine tablets & SF Solution	
Cetraben Emollient Cream	
Cetrimide 0.5% cream (CETAVLEX)	
Chenodeoxycholic acid capsules (unlicensed)	IMD use only. Use if tolerance issues with cholic acid and in very specific bile synthesis disorders.
Chitosan (Celox) Haemostatic Agent/Device.	Restricted to ED Added March 2011
Chloral Hydrate 500mg/5ml syrup (unlicensed)	
Chloral Hydrate suppositories	
Chloramphenicol 0.5% Eye Drops (With Preserv)	
Chloramphenicol 0.5% Minims (Preserv-Free)	
Chloramphenicol 1% Eye Ointment	
Chloramphenicol Injection	For Systemic Administration, Use Is Extremely Limited, Needs Microbiology Approval. See A Guide To Antibiotic Prescribing For Staff.
Chlorhexidine	
Chlorhexidine 0.05% Sachets (Unisept 100ml)	
Chlorhexidine 2% gluconate in 70% isopropyl alcohol (ChloraPrep)	
Chlorhexidine 4% surgical scrub (HIBISCRUB)	
Chlormethiazole	
Chloroquine tablets & syrup	
Chlorothiazide suspension (unlicensed)	
Chlorphenamine tablets & syrup	
Chlorpromazine tablets, syrup & injection	
Cholesterol powder (unlicensed)	
Cholic acid capsules (unlicensed)	IMD use only. 1st line. Added Feb 2013
Choline Salicylate	
Ciclosporin	
Ciclosporin 100mg/ml Solution (Neoral)	
Ciclosporin capsules (Neoral)	
Ciclosporin Concentrate For Infusion	
Ciclosporin eye emulsion 0.05% (Restasis) (unlicensed)	Individual approval required and funding arranged
Ciclosporin eye ointment 0.2% (unlicensed)	

Cidofovir	Use Is Extremely Limited Need Microbiology Approval, See A Guide To Antibiotic Prescribing For All Staff
Cinnarizine 15mg tablets	
Ciprofloxacin 0.3% Eye Drops (With Preserv)	
Ciprofloxacin Infusion	Reserved For Specific Indications See 'A Guide To Antibiotic Prescribing For All Staff'
Ciprofloxacin tablets & suspension	
Cisatracurium Injection	
Cisplatin Injection	
Citalopram tablets & oral drops	
Citrulline Powder (unlicensed)	
Clarithromycin Injection	
Clarithromycin Suspension	
Clarithromycin Tablets	
Clindamycin 1% lotion (DALACIN-T)	
Clindamycin capsules & suspension	Reserved For Specific Indications See 'A Guide To Antibiotic Prescribing For All Staff'
Clindamycin Injection	Reserved For Specific Indications See 'A Guide To Antibiotic Prescribing For All Staff'
Clioquinol 3%, Hydrocortisone 1% cream and ointment (VIOFORM-HC)	
Clobazam Suspension	
Clobazam Tablets	
Clobetasol 0.05% cream, ointment and scalp application (DERMOVATE)	NICE TA081
Clobetasol 0.05%, Neomycin 0.5%, Nystatin 100,000 units/g. cream (DERMOVATE-NN)	
Clobetasone 0.05% cream and ointment (EUMOVATE)	
Clobetasone butyrate 0.05%, oxytetracycline, nystatin cream (TRIMOVATE)	
Clomipramine capsules	
Clonazepam Drops	
Clonazepam injection	
Clonazepam Tablets & solution	
Clonidine Injection	
Clonidine Patches (unlicensed)	For pain team use only. For management of severe pain and visceral pain. Added 12.05.15.
Clonidine Suspension	
Clonidine Tablets	
Clotrimazole	
Clotrimazole 1% cream (CANESTAN)	
Clotrimazole 1% Solution	
Clotrimazole 1%, Hydrocortisone 1% cream and ointment (CANESTAN-HC)	
Clotrimazole 500mg Pessary	
Clozapine (denzapine) 50mg/ml oral suspension	CAMHS and FTB use only.
Clozapine (zaponex brand) 25mg/100mg tablets	CAMHS and FTB use only.
Clozapine tablets	CAMHS and FTB use only.
Coal Tar 2%, Salicylic acid 2% ointment (Coal Tar and Salicylic Acid Ointment B.P.)	
Coal Tar Extract 5%, Allantoin 2% cream and lotion (ALPHOSYL)	
Coal Tar Extract 5%, Hydrocortisone 0.5%, Allantoin 2% cream (ALPHOSYL-HC)	
Co-Amoxiclav Injection	
Co-Amoxiclav Suspension	
Co-Amoxiclav Tablets	
Co-Beneldopa (Madopar) Dispersible Tablets	
Cocaine 5% Nasal Solution (unlicensed)	
Co-Careldopa (Sinemet) Tablets	
Co-Careldopa Tablets	
Co-Codamol 8/500 Effervescent Tablets	
Co-Codamol 8/500 Tablets	

Co-danthramer 25/200 capsules & 25/200 in 5ml suspension	For opiate induced constipation only
Codeine 15mg/5ml SF Linctus	
Codeine Phosphate Injection	
Codeine Phosphate suppositories	
Codeine Phosphate Tablets	
Co-Dydramol 10mg/500mg tablets	
Colecalciferol 800 units capsules	
Colestyramine Light sachets	
Colestyramine powder	
Colistimethate 1Million Unit Injection	
Colobreathe (Colistimethate sodium) dry powder for inhalation	For CF patients as per NICE agreement for patients who cannot tolerate nebulised form. Added December 2013.
Coseal	Use in theatres only. Patient reclaim form to be completed for each use
Co-Trimoxazole Injection	
Co-Trimoxazole tablets & suspension	
c-PMP	Restricted for Molybdenum Cofactor Deficiency Type A and to Dr Wassmer and IMD consultants
Creon 10,000 & 25,000 capsules	
Creon for children 5000 gastro resistant granules	
Creon micro granules	
Crotamiton 10% cream	
Cuplex gel	
Custodiol Organ Preservation fluid	
Cyclizine Injection	
Cyclizine suppositories (unlicensed)	
Cyclizine tablets	
Cyclopentolate 0.5% & 1% Eye Drops (With Preserv)	
Cyclopentolate 0.5% & 1% Minims (Preserv-Free)	
Cyclophosphamide Injection	
Cyclophosphamide Suspension	
Cyclophosphamide tablets	
Cyproterone 50mg Tablets	
Cysteamine Bitartrate (Procysbi)	For patients post-transplant approachign teenage years.
Cytarabine Injection	
Cytarabine Intrathecal Injection	
Dacarbazine Injection	
Dactinomycin Injection	
Daktacort Cream (30G)	
Daktacort Ointment (30G)	
Dalteparin 2,500Units/0.2ml Syringe	
Dantrolene 50mg/5ml Suspension	
Dantrolene Capsules	
Dantrolene Injection	
Dapsone Tablets	
Daptomycin Injection	Reserved For Specific Indications See 'A Guide To Antibiotic Prescribing For All Staff'
Daunorubicin Injection	
Daunorubicin Liposomal Infusion	
Deflazacort Tablets	
Dermol 200 Shower Emollient	
Dermol 600 Bath Emollient	
Dermol Cream	
Dermol Lotion	
Desflurane	
Desloratidine tablets & syrup	
Desmopressin Injection	
Desmopressin Nasal Solution	
Desmopressin Nasal Spray	
Desmopressin S/L Tablets	
Desmopressin Tablets	
Dexamethasone 0.1% Eye Drops (With Preserv)	
Dexamethasone 0.1% Minims (Preserv-Free)	

Dexamethasone Phosphate Injection	
Dexamethasone SF Solution	
Dexamethasone tablets	
Dexamphetamine tablets	NICE TA098 ADHD
Dexmedetomidine Solution for Infusion Vials	
Dextromethorphan syrup	IMD consultant only
Diamorphine Injection	
Diamorphine Nasal Spray	
Diazepam Emulsion Injection	
Diazepam injection	
Diazepam Rectal Tubes	
Diazepam solution	
Diazepam tablets	
Diazoxide 250mg/5ml Suspension	
Diazoxide 300mg/20ml Injection	
Diboterminalfa (Inductos) (a.k.a. BMP, Bone Morphogenetic Protein)	for use in the lumbar spine by the IMD team only added 21.09.10
Diclofenac Sodium 1% Gel	
Diclofenac Sodium 75mg M/R Tablets	
Diclofenac Sodium 75mg/3ml Injection	
Diclofenac Sodium Dispersible Tablets	
Diclofenac Sodium E/C Tablets	
Diclofenac sodium IV (DYLOJECT)	for post operative pain (licensed indication) if oral or rectal application of NSAID is contraindicated (not licensed for use in children) (restricted supply; 600 amps pa only 40pm to theatres) Mar 2010
Diclofenac Sodium Suppositories	
Diethylstilbestrol tablets	
Diflucortolone valerate 0.3% NERISONE FORTE Oily cream	
Digoxin Injection	
Digoxin tablets & Elixir (Paediatric)	
Dihydrocodeine tablets & solution	
Dihydrotestosterone 2.5% gel (unlicensed)	for stimulation of penile growth for patients with 5-alpha reductase deficiency. Endocrinologists only (added 21.12.10). Andractim (brand name).
Dimethicone 10%, Cetrимide 0.3% cream (SIOPEL)	
Dinoprostone	
Diphtheria (Low Dose) Tetanus Polio Vaccine	
Diphtheria Tetanus Pertussis Polio Hib Vaccine (PediaceL)	
Diphtheria Tetanus Pertussis Polio Vaccine	Brands include Infanrix-IPV
Diprobase (Cream Only) - White Soft Paraffin 15%	
Diprosalic Scalp application (Betamethasone with Salicylic acid)	
Dipyridamole 100mg Tablets	
Dipyridamole 25mg Tablets	
Dipyridamole 50mg/5ml Sf Suspension	
Disodium Pamidronate Injection	
Disopyramide 50mg/5ml Injection	
Dithranol 0.1% cream, 0.25% cream 0.5% cream, 1% cream and 2% cream (DITHROCREAM)	
Dithranol 0.25%, Crude Coal Tar 1.6% in gel base (PSORIN SCALP GEL)	
D-L-3-Hydroxybutyrate	for Multiple Acyl Co-A Dehydrogenase Deficiency (MADD) IMD consultants only (added 17.08.10)
Dobutamine 250mg/20ml Injection	
Docusate Sodium 0.5% Ear Drops	
Docusate Sodium 12.5mg/5ml & 50mg /5ml SF solution	
Docusate Sodium capsules	
Domperidone tablets & suspension	
Dopamine 200mg/5ml Sterile Concentrate	

Dornase Alpha Nebuliser Solution	
Dorzolamide 2% Eye Drops (With Preserv)	
Dotarem (Gadoteric acid)	Contrast agent. Added Dec 2013.
Doublebase Gel	
Dovobet Gel 0.005%/0.05%	
Doxapram Injection	
Doxazosin tablets	For hypertension 3rd or 4th line therapy, restricted to consultants only added April 2004
Doxorubicin Injection	
Doxycycline Capsules	
Doxycycline hyclate Intralesional Injection (unlicensed)	approved for sclerotherapy of lymphatic malformations, for use by the interventional radiotherapy team, for intra-lesional use only added November 2012
Duac Once Daily Gel (Clindamycin with Benzoyl peroxide)	
Duloxetine 30mg/60mg gastro-resistant capsules	CAMHS and FTB use only.
Dymista (Fluticasone propionate with Azelastine HCL) nasal spray	For moderate to severe allergic rhinitis. Added Dec 2013.
E45 Bath Oil	
E45 Cream	
Eczmol 1% cream	
Edrophonium 10mg/1ml Injection (Unlicensed)	
Eltrombopag Tablets	Restricted in patients, older than 1 year, with chronic ITP, who have not responded to or are ineligible for other treatment options such as steroids, immunoglobulins, Rituximab.
Emla Cream	
Emollin Spray	
Emulsifying Ointment 25% in Coconut Oil	
Emulsifying Ointment 25% in Coconut Oil (unlicensed)	
Emulsifying Ointment BP	
Enalapril tablets	
Enoxaparin	
Enoximone 100mg/20ml Injection	
Ephedrine 0.5% Nose Drops	
Ephedrine 15mg Tablets	
Ephedrine 30mg/1ml Injection	
Epiduo gel (Adapalene with Benzoyl peroxide)	
Epoprostenol 500microgram Injection	
Ertapenem 1G Injection	Microbiology approval only
Erythromycin 2% solution (STIEMYCIN)	
Erythromycin Lactobionate Injection	
Erythromycin tablets & Suspension	
Escitalopram 10mg capsules	CAMHS and FTB use only.
Eslicarbazepine Tablets	Restricted to patients where Oxcarbazepine has been used (at maximum tolerated doses) or has documentation of intolerance. Neurology Consultants only. Added Dec 2017.
Esmolol 100mg/10ml Injection	
Esmolol 2.5g/250ml Infusion	
Esomeprazole	For HPN patient trial- to report to DTC 9/2016
Estradiol Patches (Evorel)	
Estradiol Tablets (Elleste Solo)	
Estriol 0.01% Vaginal Cream	
Etanercept	Rheumatology only for JIA, 2nd line treatment. NICE TA035
Ethambutol tablets & suspension	
Ethinylestradiol Tablets	
Ethosuximide Capsules	
Ethosuximide(Zarontin) Syrup	
Ethyl chloride Spray	
Etomidate Injection	
Etoposide capsules	
Etoposide Injection	

Etoposide Phosphate 100mg/5ml Injection (Etopophos)	
Eucerin Dry Skin Relief Shower & Bath	
Eurax-Hydrocortisone Cream	
Evicel	replaced Quixil in Sept 2010
Ezetimibe	Restricted to patients 10 years and over and for its licensed indications. Sufficient monitoring of pubertal development as precautionary measure. NICE TA132
Fentanyl (Matrifen) Patches	
Fentanyl 50Microgram/Dose Nasal Spray	
Fentanyl Injection	
Fentanyl Lozenges	
Fentanyl patches (Durogesic)	
Ferric Carboxymaltose (Ferinject)	Treatment of iron deficiency in patients (older than 14 years and over 35 kg) with Inflammatory Bowel Disease (IBD) when oral iron preparations are ineffective or cannot be used
Ferrous Sulfate 200mg tablets	
Fingolimod 0.5mg Capsules	2nd Line Oral Drug for MS
Flaminal Forte Gel	Use restricted to the Tissue Viability team. To be reviewed in June 2015
Flaminal Hydro Gel	Use restricted to the Tissue Viability team. To be reviewed in June 2015
Flavoxate	
Flecainide Injection	
Flecainide Liquid (unlicensed)	
Flecainide tablets	
Floseal	Use in theatres only. Patient reclaim form to be completed for each use
Flucloxacillin Capsules	
Flucloxacillin Injection	
Flucloxacillin Syrup	
Fluconazole capsules & suspension	
Fluconazole Infusion	
Fludarabine Injection	NICE TA029
Fludrocortisone Tablets	
Flumazenil Injection	
Fluocinolone 0.025% gel (SYNALAR)	NICE TA081
Fluocinonide FAPG Cream	
Fluocinonide Ointment	
Fluorescein Sodium 1% Minims (Preserv-Free)	
Fluorometholone Eyedrops	
Fluorouracil Infusion	
Fluorouracil Injection	
Fluorouracil Intra ocular Injection	
Fluoxetine capsules & liquid	
Flupentixol Decanoate 20mg/ml, 40mg/2ml, 50mg/0.5ml, 100mg/ml depot injections	CAMHS and FTB use only.
Fluphenazine Decanoate 25mg/ml injections	CAMHS and FTB use only.
Fluticasone 27.5microgram Nasal Spray	
Fluticasone 50 Microgram Accuhaler (60-Dose)	
Fluticasone Accuhaler all strengths	NICE TA131
fluticasone inhaler all strengths	NICE TA131
Fluticasone Nasal Drops	
Folic acid 5mg tablets	
Folinic Acid 15mg Tablets (as Calcium Folate)	
Fomepizole	Added 16.09.14
Foscarnet	Use Is Extremely Limited Need Microbiology Approval, See A Guide To Antibiotic Prescribing For All Staff
Fosfomycin Infusion	Use only if approved by Microbiology

Fructose Oral powder	for IMD use for Fructose Intolerance testing (added June 2011)
Furosemide Injection	
Furosemide tablets & SF Solution	
Fusidic acid 2% Cream	Microbiology Approval Required.
Fusidic Acid 1% Eye Drops (With Preserv)	
Fusidic Acid 250mg/5ml Suspension	Reserved For Specific Indications See 'A Guide To Antibiotic Prescribing For All Staff'
Fybogel (isphagula husk) sachets	
Gabapentin Capsules & tablets	NICE TA079
Gabapentin Solution	NICE TA079
Ganciclovir 0.15% Eye Gel	
Ganciclovir 500mg Injection	
Gentamicin Injection	
Gentamicin Intrathecal Injection	
Gentisone Hc Ear Drops	
Glandosane	
Glucagon Hypokit	
Glucarpidase	Rescue treatment for severe toxicity following HD methotrexate treatment.
Glutarol Cutaneous Solution 10%	
Glycerol BP	
Glycerol suppositories	
Glyceryl Trinitrate 10mg in 24hrs patch	
Glyceryl Trinitrate 400microgram S/L Spray	
Glyceryl Trinitrate 50mg/10ml Injection	
Glycine	
Glycopyrronium 2mg/5ml Oral Solution	Added May 2017.
Glycopyrronium Bromide	
Glycopyrronium Bromide	
Gonadorelin Injection	
Goserelin Implant	
Griseofulvin Tablets & suspension	Unlicensed suspension
Guanfacine MR Tablets	CAMHS and FTB use only. For patients over 6 years old.
Haelan Tape (Fludrocortide 4 micrograms/cm ²)	for overgranulation tissue around gastrostomy sites (added July 2011)
Haemophilus Type B (Hib) vaccine	
Haloperidol capsules, tablets & solution	
Haloperidol Decanoate (Haldol) 100mg/ml depot injection	CAMHS and FTB use only.
Haloperidol Injection	
Hemospray	For endoscopists use only.
Heparin Sodium Injection	
Heparin Sodium Injection (Preserv-Free)	
Hepatitis A Vaccine	
Heptitis B vaccine	
Hib & Meningococcal group C vaccine (Menitorix)	
Human Chorionic Gonadotrophin (HCG)	
Human Papillomavirus Vaccine Cervarix	use Gardasil first line
Human Papillomavirus Vaccine GARDASIL	First line is Gardasil following DOH advice from Sept 2012
Hydralazine Injection	
Hydralazine tablets	
Hydrocortisone 0.1% Cream & Ointment	NICE TA081
Hydrocortisone 0.5% Cream & Ointment	
Hydrocortisone 0.5%, Nystatin 100,000 units/g, benzalkonium chloride solution 0.2%, dimethicone '350' 10% cream (TIMODINE)	
Hydrocortisone 0.5%, Nystatin 100,000 units/g, chlorhexidine 1% cream and ointment (NYSTAFORM-HC)	
Hydrocortisone 1% cream and ointment	

Hydrocortisone 1%, Nystatin 100,000 units/g, chlortetracycline 3% cream (TERRA-CORTRIL NYSTATIN)	
Hydrocortisone 1%, Oxytetracycline 3% ointment (TERRA-CORTRIL)	
Hydrocortisone 1%, Urea 10% (ALPHADERM)	
Hydrocortisone 2.5% cream (EFCORTELAN)	
Hydrocortisone 2.5% Ointment (30G)	
Hydrocortisone acetate 10% rectal foam	
Hydrocortisone Intrathecal	
Hydrocortisone Pellets	
Hydrocortisone Sodium Phosphate Injection	
Hydrocortisone Suspension	
Hydrocortisone Tablets	
Hydrogen Peroxide 1.5% Mouthwash	
Hydrogen Peroxide 3% Solution (10 Vols)	
Hydrogen Peroxide 6% Solution (20 Vols) 200ml	
Hydromol Cream & Emollient	
Hydrous Ointment Bp (a.k.a. Oily Cream)	
Hydroxychloroquine 200mg Tablets	
Hydroxyzine tablets & syrup	
Hyoscine Hydrobromide Injection	
Hyoscine Hydrobromide tablets	
Hyoscine Patches	
Hypromellose 0.3% Eye Drops (With Preserv)	
Ibuprofen 100mg/5ml sachets	
Ibuprofen 100mg/5ml SF Suspension	
Ibuprofen 5% Gel	
Ibuprofen Meltlets	
Ibuprofen Tablets	
Idarubicin Injection	
Idebenone (unlicensed)	
Ifosfamide Injection	
Imatinib 100mg Tablets	NICE TA070, TA251
Imipramine tablets	
Imiquimod (Aldara®) cream 5% sachet	
Indometacin 25mg/5ml Suspension	
Indometacin Capsules	
Indometacin Injection	
Infliximab Infusion INFLECTRA- brand specific	For Gastro and Rheumatology consultants use. Must prescribe by brand.
Infliximab Infusion REMICADE- brand specific	For Rheumatology Consultants only. As 2nd line to INFLECTRA.
Influenza Vaccine	
Influenza Vaccine Inactivated Split Viron BP	
Instillagel	
Insulin Actrapid 100Units/ml Injection (10ml)	
Insulin Detemir 300Units/3ml Cartridges	
Insulin Detemir 300Units/3ml Flexpen	
Insulin Glargine (Lantus Solostar) 300Units/3ml Pen	NICE TA053
Insulin Glargine (Lantus) 300Units/3ml Cartridge	
Insulin Glargine (Lantus) 300Units/3ml Optiset Pen	
Insulin Humalog 300Units/3ml Cartridge	
Insulin Humulin S 300Units/3ml Cartridge	
Insulin Insulatard 300Units/3ml Cartridge	
Insulin Mixtard 30 300Units/3ml Cartridge	
Insulin Novomix 30 300Units/3ml Cartridge	
Insulin Novorapid 300Units/3ml Cartridge	
Interferon Alfa-2B 10Mu Injection	

Interferon Beta	MS only subject to PCT funding, restricted to consultant neurologist with specialist interest in demyelinating disorders, to request PCT approval for funding on individual patient basis, brand names Rebif, Betaferon, Avonex (Feb 2009)
Iodine Aqueous solution	
Ipratropium 20microgram Inhaler CFC-Free	
Ipratropium 250microgram/1ml Nebuliser Solution	
Irinotecan Injection 40mg In 2ml	
Isoflurane	
Isoniazid 50mg/2ml Injection (Unlicensed)	UL
Isoniazid Tablets & solution	
Isoprenaline Injection (unlicensed)	UL
Isosorbide Dinitrate	
Isotretinoin Capsules	
Ispaghula (Fybogel) sachets	
Itraconazole Capsules & liquid	Respiratory use. For CF patients for Allergic Broncho-Pulmonary Aspergillosis (ABPA) see CF guidelines July 2013.
Ivacaftor	for Cystic Fibrosis patients aged 2 years and over who have a least one copy of the G551D mutation in the CF transmembrane conductance regulator (CFTR) gene. In line with NHS England national commissioning policies, subject to funding stream being secured. Added Jan 2013
Ivacaftor and Lumacaftor (Orkambi)	Restricted for use in CF patients aged 12 years and over who are homozygous for the F508del mutation in the CFTR gene who meet the compassionate use scheme.
Joules Phosphate BCH Solution (unlicensed)	
Kaletra	for use in HIV post-exposure prophylaxis in accordance with DOH guidance (approved August 2007)
Kaletra 200/50 Tablets	
Ketamine Injection	
Ketamine Injection (Preservative-Free)	
Ketoconazole 2% Cream (30G)	
Ketoconazole 2% shampoo (NIZORAL)	
Ketotifen 1mg/5ml Elixir	
Klean-Prep sachets	
Labetalol 100mg/20ml Injection	
Labetalol tablets & suspension	
Lacosamide tablets & syrup	for Intractable Focal Epilepsy – not responsive to multiple AED trials. Restricted to Neurology use only. Added April 2011.
Lacri-Lube Eye Ointment	
Lactulose solution	
Lamivudine 150mg Tablets	
Lamotrigine Chewable/Dispersible Tablets Lamictal	NICE TA079
Lamotrigine(Lamictal) Dispersible Tablets	NICE TA079
Lamotrigine(Lamictal) Tablets	NICE TA079
Lanreotide Injection	Approved 17.06.15
Lansoprazole 30mg capsules	
LAT gel (Lidocaine 4%, Adrenaline 0.1% and Tetracaine 0.5%)	Topical Anaesthetic. For cardiac chest drain removal and for open wounds/lacerations/mucous membranes (ED & Plastic Surgery Use Only).
Latanoprost Eye Drops (With Preserv)	
Ledaspavir and Sofosbuvir Tablets (Harvoni)	For patients aged between 12 to 18 years old. Added October 2017.

Leeches	
Levamisole 50mg Tablets	
Levetiracetam (Keppra) Tablets	
Levetiracetam Infusion	
Levetiracetam mini tablets DESITREND	For new patients or those who have had problems with Keppra or generics. Use in younger children who have difficulty taking tablets/liquid, for ng tubes and ketogenic diets. Added 17.02.15
Levetiracetam Oral Solution	
Levobupivacaine +/- fentanyl	
Levobupivacaine Injection	
Levomopromazine 25mg Tablets	
Levomopromazine 25mg/1ml Injection	
Levonelle 1500	
Levothyroxine Oral Solution	
Levothyroxine Tablets	
Lidocaine 1% & 2% Injection	
Lidocaine 10% Spray	
Lidocaine 2% Mininject	
Lidocaine 4% Cream	For Dermatology use only. First line is Ametop
Lidocaine 5% Ointment	
Lidocaine 5% Patches	On pain team advice only
Lidocaine 5% Phenylephrine 0.5% Nasal Spray (2.5ml)	
Lidocaine with Adrenaline	
Linezolid Infusion	Extremely Limited Use Needs Microbiology Approval, See A Guide To Antibiotic Prescribing For All Staff
Linezolid Suspension & tablets	Extremely Limited Use Needs Microbiology Approval, See A Guide To Antibiotic Prescribing For All Staff
Liothyronine Injection	
Liothyronine tablets	
Liposomal Amphotericin In Glucose 5% 2mg/1ml Injection	
Liquid Paraffin	
Liquid Paraffin 50% In White Soft Paraffin	
Lisdexamfetamine Mesilate capsules (Elvanse)	For ADHD, CAMHS and FTB use only. 2nd line. Added July 2013.
Lisinopril tablets	
Lithium carbonate m/r tablets (Priadel)	CAMHS and FTB use only
Liver Storage (U.W.) Solution	
Locorten-Vioform Ear Drops	
Loestrin 30 Tablets	
Lofepamine suspension	
Logynon Tablets	
Lomustine Capsules	
Loratidine tablets & syrup	
Lorazepam Injection	
Lorazepam tablets	
Losartan tablets	
Losartan 12.5mg/5ml Suspension	
Magnesiocard (unlicensed)	
Magnesium aspartate (unlicensed)	
Magnesium Gluconate solution (unlicensed)	
Magnesium Glycerophosphate chewable tablets & SF liquid	
Magnesium Hydroxide Mixture BP	
Magnesium Sulphate Paste B.P.C.	
Malathion 0.5% (aqueous) (DERBAC-M)	
Mannitol 10% & 20% Infusion	
Mannitol Dry Powder Capsule for Inhalation	NICE TA266
Marvelon Tablets	
Maxepa Liquid (Omega 3 marine triglycerides)	
Maxitrol Eye Drops (With Preserv)	
Maxitrol Eye Ointment	
Measles, Mumps and Rubella (MMR) vaccine	
Mebendazole tablets & suspension	

Medihoney Barrier Cream	For use on patients not responding to Cavilon after 7 days, added June 2013
Mefenamic Acid 250mg Capsules	
Mefenamic Acid 500mg Tablets	
Mefloquine 250mg Tablets	
Melatonin 2mg m/r tablets	Neurology, CAMHS and FTB use only
Melatonin 3mg Tablets (Pharma Nord)	Neurology, CAMHS and FTB use only
Melatonin 5mg Capsules	Neurology, CAMHS and FTB use only
Melphalan 50mg Injection	
Melphalan Intravitreal	Added February 2012. Approved Through New Procedures Policy
Melphalan Intravitreal	Added February 2012 (Approved Through New Procedures Policy)
Meningococcal C Vaccine (NeisVac-C, Meningitec, Menigugate kit)	
Mepivacaine 3% Cartridges	
Mercaptamine eyedrops (unlicensed) (0.11% and 0.55% strengths, preserv free)	for renal patients only
Mercaptopurine Suspension	
Mercaptopurine Tablets	
Meropenem Injection	
Mesalazine (SALOFALK) 250mg e/c tablets	
Mesalazine (SALOFALK) 500mg & 1g sachets	
Mesna Injection	
Mesna Tablets	
Metanium Ointment	not first line for nappy rash please see Tissue Viability Guidelines (17.08.10)
Metaraminol 10mg/1ml Injection (Unlicensed)	UL
Metformin 500mg Tablets	
Metformin 500mg/5ml Sf Solution	
Methadone 1mg/ml Mixture	
Methotrexate 10mg/5ml Solution	
Methotrexate 2.5mg Tablets	
Methotrexate 500mg/20ml Injection	
Methotrexate 50mg/2ml Injection	
Methotrexate Infusion	
Methotrexate Intrathecal Injection	
Methoxalen	GvHD by specialist photophoresis team only
Methylcellulose 1% For Enema Base Suspending Agent	
Methylphenidate 10mg Tablets (Ritalin)	NICE TA098 ADHD
Methylphenidate 5mg Tablets	NICE TA098 ADHD
Methylphenidate M/R Capsules (Equasym XI)	NICE TA098 ADHD
Methylphenidate M/R Capsules (Medikinet XI)	NICE TA098 ADHD
Methylphenidate M/R Tablets (Concerta XI)	NICE TA098 ADHD
Methylphenidate Tablets (Equasym)	NICE TA098 ADHD
Methylprednisolone Acetate Injection	
Methylprednisolone Sodium Succinate Injection	
Methylprednisolone Tablets	
Metoclopramide tablets & syrup	
Metolazone 2.5mg tablets (unlicensed)	UL
Metoprolol 50mg Tablets	
Metronidazole Infusion	
Metronidazole Suppositories	
Metronidazole tablets & Suspension	
Mexiletine	For patients over 16 years old only with myotonia congenita.
Micafungin (injection for infusion 50mg and 100mg)	Microbiologist advice only
Micolette Micro-Enema (Sodium Citrate)	
Miconazole 2% cream (DAKTARIN)	
Miconazole 2%, Hydrocortisone 1% cream and ointment (DAKTACORT)	
Miconazole Oral Gel	

Micralax Micro-Enema (Sodium Citrate)	
Microgynon 30 Tablets	
Midazolam Injection	
Midazolam Oral Liquid	
Midazolam Oromucosal solution syringe BUCCOLAM	
Mifamurtide injection	added 20.12.11. On Pan Birmingham Cancer Network Formulary with sufficient notice PCT will fund otherwise Cancer Drugs Fund will cover if there is a delay in obtaining funding. NICE TA235
Migraleve Pink Tablets	
Migraleve Yellow Tablets	
Milrinone 10mg/10ml Injection	
Minoxidil tablets	
Mirtazapine Orodispersible Tablets	
Mirtazapine tablets	
Mitomycin Injection	
Mitomycin Sterile Solution	
Mitoxantrone 20mg/10ml Injection	
Mivacurium Injection	
Modigraf (Tacrolimus) Granules	
Mometasone Furoate 0.1% Ointment (100G)	NICE TA081
Mometasone Furoate Aqueous Nasal Spray	
Mometasone Furoate ELOCON cream, ointment & scalp lotion	NICE TA081
Montelukast Sachets	
Montelukast tablets & chewable tablets	
Morphine Sulphate (Sevredol) Tablets	
Morphine Sulphate Injection	
Morphine Sulphate M/R Sachets (MST Continus)	
Morphine Sulphate M/R Tablets (Morphgesic Sr)	
Morphine Sulphate M/R Tablets (MST Continus)	
Morphine Sulphate Solution	
Morphine Sulphate Solution 100 micrograms In 1ml	Unlicensed. For Small Infants Requiring A Dose Of Oral Morphine Less Than 1mg. Please See Guide On Intranet For Its Use. Added Nov 2012.
Morphine sulphate solution 100mg In 5ml 30ml Bottle)	Burns And Ward 15 Only
Morphine Sulphate Suppositories	
Movicol Paediatric Sachets	
Movicol sachets	
Moxifloxacin 400mg Tablets	Microbiology approval and/or Whittle Street advice
Mupirocin 2% Nasal Ointment	
Mupirocin 2% ointment (BACTROBAN)	
Mupirocin cream & ointment	
Mycophenolate Mofetil capsules	NICE TA099
Mycophenolate Mofetil Injection	NICE TA099
Mycophenolate Mofetil Suspension	NICE TA099
Nabilone 1mg Capsules	
Nadolol 80mg Tablets	
Naloxone Injection	
Naltrexone tablets	For pruritis in liver patients, local liver protocol (Feb 2012)
Naproxen 125mg/5ml Suspension	
Naproxen 250mg Effervescent Tablets (Stirlescent)	
Naproxen 250mg Tablets	
Naseptin Nasal Cream	
Neomycin Sulphate Tablets	
Neostigmine 2.5mg/1ml Injection	
Nevirapine suspension	for HIV infection in combination with other drugs see BHIVA guidelines. Added March 2011.
Nicardipine 10mg in 10ml injection	
Nicorette 2mg Gum	
Nicotinell TTS 7mg Patches	
Nifedipine 10mg Capsules	
Nifedipine 20mg/ml Oral Drops	UL

Nifedipine 5mg Capsules	
Nifedipine M/R Tablets (Nifedipine LA)	
Nifedipine M/R Tablets (Nifedipine Retard)	
Nimodipine 10mg/50ml Infusion	
Nimodipine 30mg Tablets	
Niquitin CQ Patches (Clear)	
Nitrazepam suspension	
Nitrofurantoin Capsules, tablets & suspension	
Nitrous Oxide	
Noradrenaline Injection	
Norethisterone 5mg Tablets	
Normal Immunoglobulin Infusion VIGAM	
Normal Immunoglobulin Infusion GAMMAPLEX	
Normal Immunoglobulin Infusion OCTAGAM	
Normal Immunoglobulin Infusion KIOVIG	
Nystaform Cream (30G)	
Nystaform Hc Cream (30G)	
Nystaform Hc Ointment(30G)	
Nystatin	
Nystatin 100,000 units/g. Chlorhexidine 1% cream (NYSTAFORM)	
Occlusal Cutaneous Solution	
Octreotide Injection	
Ofloxacin 0.3% Eye Drops (With Preserv)	
Oilatum Cream	
Oilatum Emollient	
Oilatum Plus Emollient	
Oilatum Shower Gel	
Oily Cream BP - Hydrous Ointment	
Olanzapine tablets & orodispersible tablets	CAMHS and FTB use only.
Olive Oil	
Olive Oil Ear Drops	
Omalizumab Injection	RESPIRATORY CONSULTANTS ONLY Contact pharmacy comissioning to arrange PCT funding first.
Omeprazole 10mg capsules	
Omeprazole 20mg capsules	
Omeprazole 20mg dispersible tablets	
Ondansetron Injection	
Ondansetron tablets & syrup	
Orahesive Powder	
Orlistat (Xenical) capsules 120mg	NICE guidance consultant only
Orphenadrine Tablets	
Oseltamivir Capsules	Microbiologist advice only. NICE TA158
Oseltamivir 60mg/5ml Suspension	Microbiologist advice only. NICE TA158
Otomize Ear Spray	
Otrivine-Antistin Drops (With Preserv)	
Oxandrolone 2.5mg Tablets (unlicensed)	
Oxcarbazepine suspension & Tablets	NICE TA079
Oxybuprocaine 0.4% Minims (Preserv-Free)	
Oxybutynin 5mg/30ml Bladder Instillation	
Oxybutynin Tablets	
Oxycodone Capsules	For pain team use only. Added November 2017.
Oxycodone Injection	For pain team use only. Added November 2017.
Oxycodone MR Tablets	For pain team use only. Added November 2017.
Paliperidone 50mg/ 75mg/ 100mg/ 150mg depot injections	CAMHS and FTB use only.
Palivizumab Injection	
Pancrex V capsules & powder	
Papaveretum Injection	
Paracetamol 120mg/5ml Sachets	
Paracetamol 250mg Melts (Calpol Fast Melts)	
Paracetamol Infusion	
Paracetamol Soluble Tablets	
Paracetamol Suppositories	
Paracetamol suspension	

Paracetamol Tablets	
Paroxetine tablets & liquid	
Peak Flow Meter (Mini-Wright Standard)	
Pegaspargase Injection	
Peginterferon Alfa-2A	in combination with ribavirin for NSCAG (now NCG) funded hepatology patients for chronic hepatitis C (2005)
Peginterferon Alfa-2B 80microgram Prefilled Pen	
Peginterferon beta-1a (Plegridy)	For Relapsing Remitting Multiple Sclerosis
Penicillamine 250mg Tablets	
Pentamidine Injection	Reserved For Specific Indications See 'A Guide To Antibiotic Prescribing For All Staff'
Pentamidine nebuliser Solution	Reserved For Specific Indications See 'A Guide To Antibiotic Prescribing For All Staff'
Perampanel tablets	Add on therapy for drug resistant focal epilepsy, for 12 years and above, 4th/5th line. Added August 2013. See Perampanel Prescribing and Administration Guidance.
Permethrin 1% lotion (LYCLEAR CREME RINSE)	
Permethrin 5% cream (LYCLEAR DERMAL CREAM)	
Pethidine Injection	
Pethidine tablets	
Phenobarbital Injection	
Phenobarbital Solution (Sugar & Alcohol Free)UI	
Phenobarbital tablets	
Phenoxybenzamine 100mg/2ml Injection	
Phenoxybenzamine capsules	
Phenoxymethylpenicillin Solution	
Phenoxymethylpenicillin Tablets	
Phenylalanine capsules	
Phenylephrine 2.5% & 10% Minims (Preserv-Free)	
Phenylephrine Hydrochloride Injection	
Phenytoin Injection	
Phenytoin tablets, chewable tablets & capsules	
Phosphate Enema	
Picolax sachets	
Pilocarpine 2% Minims (Preserv-Free)	
Pilocarpine Eye Drops (With Preserv)	
Pimecrolimus cream 1%	NICE TA082
Pimozide	CAMHS and FTB use only.
Piperacillin-Tazobactam	Indicated For Complicated Appendicitis, Hospital Acquired Infection, Infections Caused By Pseudomonas Aeruginosa See A Guide To Antibiotic Prescribing For All Staff
Piperazine	
Piracetam 333.3mg/ml Solution	
Piroxicam 20mg Tablets (Feldene Melt)	
Pizotifen tablets & elixir	
Pneumococcal (Prevenar 13) Vaccine	
Pneumococcal Polysacc 23Valent Unconjugated Pneumovax II	
Podophyllin Compound Paint	
Polymixin B Sulphate 10,000 units/g, Bacitracin Zinc 500units/g. ointment (POLYFAX)	
Polymixin ointment	
Polymyxin (Colistin)	approved for CF use, for any other use need microbiology approval, see A Guide to Antibiotic Prescribing for All Staff
Polytar Emollient	
Polytar Liquid	

Posaconazole Suspension	Must Be Approved By Microbiology. For Invasive Fungal Infections Refractory To Or Intolerant Of Other Antifungals. Not First Line Treatment. Pbr Excluded. High Cost Drug. Added July 2009.
Potassium Bicarbonate 1mmol/1ml Injection (unlicensed)	
Potassium Canrenoate (unlicensed)	
Potassium Iodate 85mg Tablets	
Potassium Perchlorate Capsules (unlicensed)	
Potassium Permanganate 400mg Tablets	
Potassium permanganate 400mg. tablets (PERMITABS)	
Povidone Iodine 10% ointment (BETADINE)	
Povidone Iodine topical preparations	
Povidone-Iodine 10% Alcoholic (Videne 500ml)	
Povidone-Iodine 10% Antiseptic (Videne 500ml)	
Povidone-Iodine 2.5% Dry Powder Spray (100ml)	
Povidone-iodine 7.5% (BETADINE SURGICAL SCRUB)	
Prazosin	
Prednisolone 0.5% & 1% Eye/Ear Drops (With Preserv)	
Prednisolone 0.5% Minims (Preserv-Free)	
Prednisolone 20mg Foam Aerosol	
Prednisolone 20mg In 100ml Enema (Standard Tube)	
Prednisolone 5mg Suppositories	
Prednisolone soluble tablets	
Prednisolone Tablets & e/c tablets	
Pregabalin	For pain team use only. Added April 2016.
Prilocaine With Felypressin	& emergency poisoning
Primaquine Tablets	
Primovist	MRI contrast agent for liver added June 2013
Probenecid 500mg Tablets	
Procarbazine 50mg Capsules	
Prochlorperazine Buccal Tablets	
Prochlorperazine Injection	
Prochlorperazine tablets & syrup	
Procyclidine Injection	
Procyclidine Syrup	
Procyclidine Tablets	
Proflavine 0.1% cream (Proflavine Cream B.P.C.)	
Proguanil 100mg Tablets	
Promethazine elixir	
Promethazine Injection	
Promethazine tablets	
Propafenone 150mg tablets	
Propofol Infusion	
Propofol Injection	
Propranolol 1mg/1ml Injection	
Propranolol 5mg/5ml & 50mg/5ml SF Solution	
Propranolol tablets	
Protamine Sulphate 50mg/5ml Injection	
Proxymetacaine 0.5% Fluorescein 0.25% Minims (Pres-Free)	
Proxymetacaine 0.5% Minims (Preserv-Free)	
Pseudoephedrine 30mg/5ml SF Linctus	
Pseudoephedrine 60mg tablets	
Pyrazinamide 500mg In 5ml Suspension	
Pyrazinamide 500mg Tablets	
Pyridostigmine 20mg/5ml Suspension	
Pyridostigmine 60mg Tablets	
Quetiapine tablets (standard release preparation)	CAMHS and FTB use only.

Quetiapine tablets m/r	CAMHS and FTB use only. For those with compliance issues. S/R to be used 1st line see prescribing guideline. Added Aug 2013.
Quinine Dihydrochloride Injection	
Quinine Sulphate 200mg Tablets	
Rasburicase Injection	
Relaxit Micro-Enema (Sodium Citrate)	
Remifentanil Injection	
Riamet tablets	for acute uncomplicated falciparum malaria (licensed indication). Only to be prescribed by general paediatricians
Ribavirin 1.2G Injection (Unlicensed)	UL
Ribavirin 200mg Capsules	
Ribavirin 200mg Tablets	
Ribavirin 40mg/1ml Oral Solution	
Ribavirin IV preparation	
Ribavirin oral (Copegus, Rebetol) in combination with Peginterferon alfa or Sofosbuvir	for NSCAG (now NCG) funded hepatology patients for chronic hepatitis C (2005). NICE TA075
Rifampicin 600mg Infusion	Reserved For Specific Indications See 'A Guide To Antibiotic Prescribing For All Staff'
Rifampicin capsules & syrup	Reserved For Specific Indications See 'A Guide To Antibiotic Prescribing For All Staff'
Rifinah Tablets	
Rimexolone 1% Eye Drops (With Preserv)	
Risperidone Injection	CAMHS and FTB use only.
Risperidone Orodispersible Tablets	CAMHS and FTB use only.
Risperidone tablets & liquid	CAMHS and FTB use only.
Rituximab Infusion (TRUXIMA)	Prescribed by consultants only. Included for all licensed indications up to March 2005. Any unlicensed indications should be assessed on an individual basis with input from the clinical director. Nephrology Consultants. Steriod Resistant Nephrotic Syndrome. NICE TA065. Amended August 2013 to include systemic lupus erythematosus, for renal and rheumatology use if mycophenolate fails.
Rocuronium Injection	
Ropivacaine Infusion	
Rotavirus vaccine (Rotarix)	added July 2013 see national immunisation programme
Rufinamide Tablets	
Saccharomyces Boulardii	
Salactol paint	
Salbutamol 100microgram EASI-BREATHE Inhaler	All types of inhalers following NICE TA010 & TA038
Salbutamol 100microgram Inhaler	
Salbutamol 200microgram Accuhaler	
Salbutamol 2mg/5ml SF Syrup	
Salbutamol Injection	
Salbutamol Nebuliser Solution	
Salicylic acid 2% ointment (Salicylic Acid Ointment B.P.)	
Salicylic Acid 40% in half-strength Lassars Paste	
Salmeterol 25microgram CFC-Free Inhaler	
Salmeterol 50microgram Accuhaler	
Sebco Scalp Ointment	
Sebelipase	For new babies with Woolman's Disease
Selenium Sulphide 2.5% shampoo (SELSUN)	

Semi-sodium valproate 250mg/500mg tablets	CAMHS and FTB use only.
Senna tablets & syrup	
Seretide Accuhaler all strengths	NICE TA131
Seretide Evohaler all strengths	
Sertaline tablets	
Sevoflurane	
Sildenafil 25mg/5ml Suspension (unlicensed)	UL
Sildenafil tablets	added July 2001
Silver Nitrate 40% Caustic Applicator	
Silver Nitrate 75% Caustic Applicator	
Silver Nitrate 95% Caustic Applicator	
Silver Nitrate Sterile 0.5% Solution	
Silver Sulfadiazine 1% Cream	
Simple Eye Ointment	
Simple Linctus	
Simple Linctus Paediatric	
Simvastatin 10mg & 20mg tablets	
Sirolimus Tablets	
Sirolimus Ointment (unlicensed)	Dermatology use for the treatment of facial angiofibromas in Tuberous Sclerosis. Added January 2015.
Sirolimus Solution	NICE TA099
Sodium Benzoate 500mg/5ml SF Liquid	
Sodium Benzoate Injection	
Sodium Benzoate Tablets	
Sodium Benzoate tablets, liquid & injection (unlicensed)	IMD use only
Sodium Bicarbonate Ear Drops	
Sodium Chloride	
Sodium Chloride 0.9% Eye Drops (With Preserv)	
Sodium Chloride 0.9% Minims (Preserv-Free)	
Sodium Chloride 0.9% Nose Drops	
Sodium Chloride 6% nebuliser solution (Muco Clear)	to mobilise respiratory tract secretions in mucous consolidation (licensed indication and product) prescribing restricted to respiratory, added Feb 2010
Sodium Cromoglicate 2% Eye Drops (With Preserv)	
Sodium Dichloroacetate 250mg/5ml Liquid	
Sodium Dichloroacetate 500mg Sachets(unlicensed!)	
Sodium Fluorescein contrast medium	Diagnostic agent for the eye department, added November 2013.
Sodium Fusidate 2% Ointment	Microbiology Approval Required.
Sodium Fusidate 250mg Tablets	Reserved For Specific Indications See 'A Guide To Antibiotic Prescribing For All Staff'
Sodium Fusidate 500mg Infusion	Reserved For Specific Indications See 'A Guide To Antibiotic Prescribing For All Staff'
Sodium Hyaluronate 0.2% Eye Drops	
Sodium Hyaluronate 0.2% Minims (Preserv-Free)	
Sodium Nitroprusside 50mg Injection	
Sodium Phenylbutyrate Injection	
Sodium Phenylbutyrate Solution	
Sodium Picosulphate 5mg/5ml elixir	
Sodium Tetradecyl Sulphate 3% Injection	
Sodium Valproate Injection	
Sodium Valproate Liquid	
Sodium Valproate M/R Capsules Episenta	
Sodium Valproate(Epilim Chrono) M/R Tablets	
Sodium Valproate(Epilim Chronospheres) M/R Sachets	
Sodium Valproate(Epilim) E/C Tablets	
Sodium Valproate(Epilim) Crushable Tablets	
Sofradex Eye/Ear Drops	
Sofosbuvir (Sovaldi)	For patients aged between 12 to 18 years old. Added January 2018.
Solifenacin Succinate 5mg Tablets	

Somatropin Syringe	NICE TA188
Sotalol 25mg/5ml suspension (unlicensed)	UL, for use as an antiarrhythmic only
Sotalol tablets	for use as an antiarrhythmic only
Spirolactone tablets & Suspension	
Starch in arachis oil (unlicensed)	
Stiripentol Capsules & sachets	Neurology consultants only
Streptokinase Injection	
Sucrose 24%oral solution (SWEET-EASE) (unlicensed)	
Sucrose BP Powder (unlicensed)	
Sudocrem	
Sugammadex Injection	
Sulfadiazine 500mg Tablets	
Sulfasalazine 250mg tablets, e/c tablets & suspension	
Sulpiride tablets & solution	CAMHS and FTB use only.
Sumatriptan Nasal Spray	
Sumatriptan Tablets	
Sun E45 Sunblock (SPF 50)	
Sunscreen SPF 30 Milk (Ambre Solaire 200ml)	
Sunscreen SPF 50 Milk (Sunsense 125ml)	
Surgical Spirit (200ml)	
Surgiseal	Use in theatres only. Patient reclaim form to be completed for each use
Sustanon 250 Injection	
Suxamethonium Injection	
Symbicort Turbohaler	
Synalar C (Fluocinolone with Clioquinol)	
Synercid Injection	Microbiology advice only
Tacrolimus 0.03% Ointment	Dermatology Consultants only. NICE TA082
Tacrolimus 0.1% Ointment	Dermatology Consultants only. NICE TA082
Tacrolimus 2.5mg/5ml Suspension (unlicensed)	UL
Tacrolimus capsules PROGRAF	NICE TA099
Tacrolimus Granules sachet MODIGRAF	Restricted To Patients Requiring Immunosuppression Following Transplantation Who Cannot Swallow Capsules- Consultant Hepatologists And Transplant Surgeons Only (April 2010), Renal Consultants Added 17.08.10
Tacrolimus Injection	
Tacrolimus Prolonged Release Capsules ADVAGRAF	NICE TA099
Teicoplanin Injection	
Temazepam tablets & SF solution	
Temozolomide capsules	Oncology consultants only as per NICE guidance-capsules 5mg,20mg, 100mg and 250mg
Tenecteplase Injection	
Tenofovir Tablets	For patients aged between 12 to 18 years old. Added September 2016.
Tenofovir/emtricitabine	(TRUVADA for PEP pack)
Terbinafine 1% Cream	
Terbinafine 250mg Tablets	
Terbutaline 500microgram Turbohaler	
Teriflunomide 14mg Tablets	2nd Line Oral Drug for MS
Terlipressin Injection	
Terra-Cortril	
Testosterone 100mg Implant	
Testosterone Enantate 250mg/1ml Injection	
Testosterone Gel	
Testosterone Undecanoate 40mg Capsules	
Tetanus Immunoglobulin 250units Injection	
Tetrabenazine tablets	
Tetracaine 0.5% & 1% Minims (Preserv-Free)	

Tetracaine 1% Minims (Preserv-Free)	
Tetracaine 4% Gel AMETOP	
Tetracosactide 1mg/1ml Depot Injection	
Tetracosactide 250microgram/1ml Injection	
Tetracycline 2.2mg in 1ml. solution (TOPICYCLINE)	
Tetracycline Tablets	
Theophylline M/R Capsules (Slo-Phyllin)	
Theophylline M/R Tablets (Uniphyllin Continus)	
Thiamine 50mg/100mg tablets	
Thiopental Injection	
Thiotepa Injection	
Thovaline Ointment	
Ticarcillin-Clavulanate (Timentin)	Restricted To Respiratory Team For Cystic Fibrosis Unless Otherwise Directed By A Microbiologist, See A Guide To Antibiotic Prescribing For All Staff
Timodine Cream	
Timolol 0.25% Eye Drops (With Preserv)	
Tioguanine Tablets	
Tiseel Artiss	Use in theatres only. Patient reclaim form to be completed for each use
Tiseel Ready to Use	Use in theatres only. Patient reclaim form to be completed for each use
Tisept Sachets	
Tizanidine 2mg Tablets	
Tizanidine 2mg/5ml Suspension	
TOBI podhaler	Respiratory use only. Supplied through homecare system. If PAS withdrawn then to revert back to nebuliser solution
Tobramycin 300mg/5ml Nebuliser Solution	
Tobramycin Injection	
Tocilizumab Injection	Rheumatology only for systemic onset JIA, 3rd/4th line treatment. Added March 2013. NICE TA236
Tolterodine Tablets	
Topiramate Tablets & suspension	NICE TA079
Topiramate(Topamax) Sprinkle Capsules	NICE TA079
Topotecan Injection	
Topotecan Intravitreal	Combined treatment with Melphalan. Added 17.03.15. To be reviewed in March 2016.
Tramadol capsules, soluble tablets	Consultant prescription only until more experience of use. Added 12.05.15. To be reviewed by February 2016.
Tramadol Injection	Consultant prescription only until more experience of use. Added 12.05.15. To be reviewed by February 2016.
Tramadol suspension (unlicensed)	For intraoperative and post operative analgesia. Alternative to morphine sulphate. Consultant prescription only until more experience of use. Added 12.05.15. To be reviewed by February 2016.
Tranexamic Acid 5% & 10% solution	
Tranexamic Acid Injection	
Tranexamic Acid tablets	
Treosulfan Infusion	
Tretinoin 0.01% Gel (60G)	
Tretinoin 0.025% cream (RETIN-A)	
Tretinoin 0.05% cream (RETIN-A FORTE)	
Tretinoin Capsules	
Triamcinolone Hexacetonide	
Triamcinolone Hexacetonide (unlicensed)	
Triamcinolone Injection	
Tricitrates Oral Solution (Lemon Flavour)(Unlicensed)	Guy's & St Thomas' Formula
Triclosan 2% (STER-ZAC Bath Concentrate)	
Trifluoperazine	
Trihexyphenidyl Tablets & syrup	
Trimethoprim tablets & suspension	
Triptorelin Injection	Endocrinology use only
Tropicamide 0.5% & 1% Minims (Preserv-Free)	
Tuberculin PPD Injection	restricted

Tums Assorted Fruit Flavours Chewable Tablets	
Twinrix Syringe (Adult & Paediatric)	
Typhoid Vaccine	
Ubidecarenone Capsules (Co-Enzyme Q10)	
Unguentum M Cream	
Urokinase Injection	
Ursodeoxycholic acid tablets, capsules & SF suspension	
Uvistat Sunscreen SPF 50	
Valaciclovir Tablets	
Valganciclovir 450mg Tablets	
Valganciclovir 50mg/1ml Solution	
Valproic Acid as Semisodium Valproate Tablets	
Vancomycin 20mg In 4ml Intrathecal Injection (Bespoke)	Reserved For Specific Indications See 'A Guide To Antibiotic Prescribing For All Staff'
Vancomycin 500mg Injection	
Varicella Zoster Vaccine	
Varicella-Zoster Immunoglobulin	
Vecuronium Injection	
Velaglucerase	
Venlafaxine 225mg m/r tablets	CAMHS and FTB use only.
Venlafaxine M/R Capsules	
Venlafaxine Tablets	
Verapamil 5mg/2ml Injection	
Verapamil SF solution	
Verapamil tablets & m/r tablets	
Verrugon Ointment	
Vigabatrin	NICE TA079
Vigabatrin(Sabril) Sachets	NICE TA079
Vinblastine Injection	
Vincristine Injection	
Vindesine Injection	
Vinorelbine Capsule	
Vinorelbine Injection	
Viscotears Eye Drops (With Preserv)	
Vision Blue Intra-Ocular Injection (0.5ml)	
Vitamin A Palmitate(100,000units/2ml) Injection (Unlicensed)	
Vitamin B compound strong tablets	
Volumatic (With Paediatric Mask)	
Voriconazole 200mg Infusion	Restricted To Haematology And Oncology Unless Micro Approved.
Voriconazole 200mg/5ml Suspension	Restricted To Haematology And Oncology Unless Micro Approved.
Voriconazole Tablets	Restricted To Haematology And Oncology Unless Micro Approved.
Warfarin 5mg/5ml SF suspension	
Warfarin tablets	
White Soft Paraffin BP	
White Soft Paraffin/Liquid Paraffin 50/50	
Xailin Night	For Lacri-Lube.
Xylometazoline 0.05% Nose Drops (Paediatric)	
Xylometazoline 0.1% Nasal Spray	
Xylometazoline 0.1% Nose Drops	
Yellow Soft Paraffin BP	
Zanamivir	microbiology approval only, added May 2011 following updated NHS regulations April 2011. NICE TA158
Zidovudine	
Zidovudine 200mg/20ml Injection	
Zidovudine 50mg/5ml Sf Solution	
Zinc & Castor Oil Ointment BP	
Zinc Acetate Capsules	

Zinc Oxide 25%, Salicylic acid 2% paste (Zinc Oxide and Salicylic Acid Paste) (Lassar's Paste)	
Zinc Paste and Ichthammol bandage 7.5cm x 6m. (ICTHOPASTE)	
Zineryt Topical Solution	
Zoledronic Acid Injection	Aclasta and Zometa brands but Aclasta to be 1st choice
Zonisamide Capsules	Neurology consultants only
Zopiclone	
Zuclopenthixol 2mg/ 10mg/ 25mg tablets	CAMHS and FTB use only.
Zuclopenthixol Acetate 50mg/1ml Injection	CAMHS and FTB use only.
Zuclopenthixol Decanoate 200mg/ml, 500mg/ml depot injections	CAMHS and FTB use only.